UNIFIED SYSTEM FOR FINDING AND BUYING SPARE PARTS FOR HEAVY EQUIPMENT
Create new request

Caterpillar 8T4123 WASHER-PLATED (22X35X3.5-MM THK)

Request info

Request#76674
CreatedNovember 10, 2015
StatusExpired (has quotes: 3)
Ship To Hong Kong, Kowloon City, Hong Kong
ContactsHidden for viewing. Expired

Request for quotation

If you are looking for spare parts Create new request

List of spare parts

Model Part No Description Qty
Caterpillar 8T4123 WASHER-PLATED (22X35X3.5-MM THK) 1 pcs Price request

The request is not available for quoting. Request has expired and not available for quoting.


Similar requests

Caterpillar 120 K213-0064BASE AS (FUEL) New, Used; Original, OEM1 pcs
Caterpillar 120 K326-1644FILTER AS-WATER SEP & FUEL (PRIMARY) New, Used; Original, OEM1 pcs
Caterpillar 120 K1R-0762FILTER AS-FUEL (ADVANCED EFFICIENCYSECONDARY) New, Used; Original, OEM1 pcs
Caterpillar 120 K315-6148GAUGE AS-OIL LEVEL (DIPSTICK) (POWER TRAIN OIL) New, Used; Original, OEM1 pcs
Caterpillar 120 K2G-6396NUT (2-7/8-12-THD) New, Used; Original, OEM2 pcs
Caterpillar 120 K2G-6377SPROCKET (20-TEETH) New, Used; Original, OEM2 pcs
Caterpillar 120 K5P-8245WASHER-HARD (13.5X25.5X3-MM THKTURBOCHARGER BLANKING PLATE) New, Used; Original, OEM16 pcs
Caterpillar 120 K0S-1585BOLT (12.7 MM 1/2" DIAMETER X 38.1 MM 1 1/2" LENGTH GENERATOR to engine) New, Used; Original, OEM1 pcs
Caterpillar 120 K0S-1585BOLT (12.7 MM 1/2" DIAMETER X 38.1 MM 1 1/2" LENGTH GENERATOR to engine) New, Used; Original, OEM4 pcs
Caterpillar 120 K253-4678HOUSING AS-DRIVE New, Used; Original, OEM1 pcs
Caterpillar 120 K105-3196MOTOR GROUP-GEROTOR (-CIRCLE DRIVE) New, Used; Original, OEM1 pcs
Caterpillar 120 K344-3457LAMP GROUP-HEAD & SIGNAL (-RH) New, Used; Original, OEM2 pcs
Caterpillar 120 K162-2073LAMP GROUP-SIGNAL (-REAR TURN) New, Used; Original, OEM2 pcs
Caterpillar 120 K171-5620RADIATOR & FAN GROUP New, Used; Original, OEM2 pcs
Caterpillar 120 K334-5410LAMP GROUP-SIGNAL (-TURN) New, Used; Original, OEM2 pcs
Caterpillar 120 K272-6641LAMP GROUP-FLOOD New, Used; Original, OEM2 pcs
Caterpillar 120 K334-5409LAMP GROUP-SIGNAL (-PARK, TURN) New, Used; Original, OEM2 pcs
Caterpillar 120 K234-4324LAMP GROUP-FLOOD (-24-VOLT, VERTICAL MOUNT) New, Used; Original, OEM2 pcs
Caterpillar 120 K234-4323LAMP GROUP-FLOOD (-VERTICAL MOUNT) New, Used; Original, OEM2 pcs
Caterpillar 120 K351-0580BRAKE GROUP-SERVICE New, Used; Original, OEM1 pcs
Caterpillar 120 K252-0104WHEEL GROUP (-ALL WHEEL DRIVE) New, Used; Original, OEM4 pcs
Caterpillar 120 K193-1721TANDEM & COVER GROUP New, Used; Original, OEM1 pcs
Caterpillar 120 K5T-0731LINK-CONNECTING New, Used; Original, OEM1 pcs
Caterpillar 120 K5T-0735CHAIN GROUP New, Used; Original, OEM4 pcs
Caterpillar 120 K247-9730VALVE AS-CHECK (AIR CLEANER) New, Used; Original, OEM1 pcs
Caterpillar 120 K245-6376FILTER ELEMENT AS-AIR (SECONDARY) New, Used; Original, OEM1 pcs
Caterpillar 120 K245-6375FILTER ELEMENT-AIR (PRIMARY) New, Used; Original, OEM1 pcs
Caterpillar 120 K212-5081COVER AS New, Used; Original, OEM1 pcs
Caterpillar 120 K241-8534SPIDER AS (8-BLADE) New, Used; Original, OEM1 pcs
Caterpillar 120 K8T-6381BOLT (M20X2.5X120-MM) New, Used; Original, OEM2 pcs
Caterpillar 120 K8T-4167WASHER-HARD (26X44X4-MM THK) New, Used; Original, OEM2 pcs
Caterpillar 120 K8T-4123WASHER-PLATED (22X35X3.5-MM THK) New, Used; Original, OEM10 pcs
Caterpillar 120 K8C-3290BOLT (M24X3.0X150MM) New, Used; Original, OEM2 pcs
Caterpillar 120 K192-7357MOUNT AS (RH) New, Used; Original, OEM2 pcs
Caterpillar 120 K174-9529MOUNT AS New, Used; Original, OEM2 pcs
Caterpillar 120 K149-4915AIR COMPRESSOR GROUP New, Used; Original, OEM1 pcs
Caterpillar 120 K317-1117LOCKNUT New, Used; Original, OEM1 pcs
Caterpillar 120 K8W-1752BRACKET-RAIL (L.H.) New, Used; Original, OEM1 pcs
Caterpillar 120 K8D-5467WASHER-NOTCHED (.719IN.1.83CMTHK) New, Used; Original, OEM1 pcs
Caterpillar 120 K5D-5206WASHER-NOTCHED (.50IN.1.27CMTHK) New, Used; Original, OEM1 pcs
Caterpillar 120 K335-1432BRACKET AS New, Used; Original, OEM1 pcs
Caterpillar 120 K335-1431BRACKET AS New, Used; Original, OEM1 pcs
Caterpillar 120 K303-5999SUPPORT AS New, Used; Original, OEM1 pcs
Caterpillar 120 K8X-1032SUPPORT-STEP (RUBBER) New, Used; Original, OEM4 pcs
Caterpillar 120 K4V-9809STEP ASSEM. New, Used; Original, OEM2 pcs
Caterpillar 120 K4V-9804PLATE New, Used; Original, OEM8 pcs
Caterpillar 120 K316-5743COVER AS New, Used; Original, OEM1 pcs
Caterpillar 120 K326-0610LATCH AS New, Used; Original, OEM1 pcs
Caterpillar 120 K310-6535DOOR AS-ACCESS (LH) New, Used; Original, OEM1 pcs
Caterpillar 120 K298-8562PLATE AS New, Used; Original, OEM1 pcs
Caterpillar 120 K298-7787DASH AS New, Used; Original, OEM1 pcs
Caterpillar 120 K298-7785HOOD AS New, Used; Original, OEM1 pcs
Caterpillar 120 K294-4619PANEL AS (LH) New, Used; Original, OEM1 pcs
Caterpillar 120 K177-4120HANDHOLD (SIDE) New, Used; Original, OEM1 pcs
Caterpillar 120 K9C-5928SPACER New, Used; Original, OEM4 pcs
Caterpillar 120 K6V-7744NUT - SELF LOCKING (2nd TYPE) New, Used; Original, OEM4 pcs
Caterpillar 120 K8T-4195CAPSCREW (HEX HD M10 X 1.50 X 30L GR 10.9) New, Used; Original, OEM4 pcs
Caterpillar 120 K8T-4182BOLT-PLT (M10 X 1.5 X 45) New, Used; Original, OEM8 pcs
Caterpillar 120 K123-4587BRACKET New, Used; Original, OEM4 pcs
Caterpillar 120 K123-4586BLOCK New, Used; Original, OEM4 pcs
Caterpillar 120 K113-8218ARM New, Used; Original, OEM1 pcs
Caterpillar 120 K5P-6871MIRROR New, Used; Original, OEM2 pcs
Caterpillar 120 K6G-8831MIRROR CLAMP New, Used; Original, OEM4 pcs
Caterpillar 120 K8T-4121WASHER-HARD (11X21X2.5-MM THKM10X1.50X30MM) New, Used; Original, OEM24 pcs
Caterpillar 120 K8T-4137BOLT (M10X1.50X20MM) New, Used; Original, OEM8 pcs
Caterpillar 120 K8T-4133NUT (M10X1.50 THD) New, Used; Original, OEM8 pcs
Caterpillar 120 K5P-5768SEAL .12 M (ORDER BY THE METER) New, Used; Original, OEM2 pcs
Caterpillar 120 K9X-8256WASHER (6.6X12X2-MM THK) New, Used; Original, OEM2 pcs
Caterpillar 120 K9X-2045SCREW-TRUSS HEAD (M6X1X20MM) (M6X1X20-MM) New, Used; Original, OEM4 pcs
Caterpillar 120 K9X-2042SCREW-TRUSS HEAD (M6X1.0X12MM) (M6X1.00X12MM) New, Used; Original, OEM7 pcs
Caterpillar 120 K8X-4245BOSS (M6X1X18-MMM6X1.0X18MM) New, Used; Original, OEM1 pcs
Caterpillar 120 K8T-4181BOLT (M6X1X20-MM) New, Used; Original, OEM6 pcs
Caterpillar 120 K8T-4137BOLT (M10X1.50X20MM) New, Used; Original, OEM2 pcs
Caterpillar 120 K8T-4121WASHER-HARD (11X21X2.5-MM THKM10X1.50X30MM) New, Used; Original, OEM2 pcs
Caterpillar 120 K199-2740DOOR AS (LHHIGH PROFILE) New, Used; Original, OEM1 pcs
Caterpillar 120 K199-2712HANDLE (HANDHOLD) New, Used; Original, OEM1 pcs
Caterpillar 120 K128-0037KNOB-BALL (RH DOOR) New, Used; Original, OEM1 pcs
Caterpillar 120 K114-9190SEAL New, Used; Original, OEM1 pcs
Caterpillar 120 K108-5951LINK-TAG-LH New, Used; Original, OEM1 pcs
Caterpillar 120 K108-5949LATCH AS (LH) New, Used; Original, OEM1 pcs
Caterpillar 120 K107-9641PLATE AS New, Used; Original, OEM1 pcs
Caterpillar 120 K9X-2546BOLT-SOCKET HD (M6 X 1.0 X 20) New, Used; Original, OEM4 pcs
Caterpillar 120 K226-0342CAM New, Used; Original, OEM1 pcs
Caterpillar 120 K226-0295LOCK AS New, Used; Original, OEM1 pcs
Caterpillar 120 K8Y-4801LOCK AS-CYLINDER New, Used; Original, OEM1 pcs
Caterpillar 120 K8Y-4620LINK-CONNECTING New, Used; Original, OEM1 pcs
Caterpillar 120 K8Y-4619HANDLE AS (OUTSIDE) New, Used; Original, OEM1 pcs
Caterpillar 120 K8Y-4401HANDLE AS (INSIDE) New, Used; Original, OEM1 pcs
Caterpillar 120 K8Y-4399LATCH AS-DOOR New, Used; Original, OEM1 pcs
Caterpillar 120 K8Y-4398LINK-CONNECTING New, Used; Original, OEM1 pcs
Caterpillar 120 K8X-4263COVER (LH) New, Used; Original, OEM1 pcs
Caterpillar 120 K8X-4244COVER (LH) New, Used; Original, OEM1 pcs
Caterpillar 120 K8X-3806HINGE New, Used; Original, OEM1 pcs
Caterpillar 120 K6V-7636PIN AS-IN 6V8073 LINK New, Used; Original, OEM4 pcs
Caterpillar 120 K6V-2773PLUG New, Used; Original, OEM2 pcs
Caterpillar 120 K6D-6581RIVET-POP New, Used; Original, OEM16 pcs
Caterpillar 120 K5T-7486RETAINER-SPRING New, Used; Original, OEM1 pcs
Caterpillar 120 K1H-3338LOCKWASHER, EXTERNAL TOOTH (1/4) (w/o Freespool Qty is 6) New, Used; Original, OEM1 pcs
Caterpillar 120 K199-2677LINK (RELEASE) New, Used; Original, OEM1 pcs
Caterpillar 5U-7151COVER (FIRST TYPE MACHINES ONLY) Original, OEM, Aftermarket20 pcs
Caterpillar 5B-5150FITTING-GREASE (CLUTCH AND BRAKE CONTROL SHAFT) Original, OEM, Aftermarket40 pcs
Caterpillar 6K-6967ADAPTOR (FROM 4SD509 - UP) Original, OEM, Aftermarket20 pcs
Caterpillar 8T-4131NUT (M20X2.5-THD) Original, OEM, Aftermarket20 pcs
Caterpillar 8T-4123WASHER-PLATED (22X35X3.5-MM THK) Original, OEM, Aftermarket20 pcs
Caterpillar 8T-4187BOLT (M20X2.5X80-MM) Original, OEM, Aftermarket20 pcs
Caterpillar 8T-5439WASHER (6.0MM THKM21.5X6X45MM) Original, OEM, Aftermarket20 pcs
Caterpillar 142-1227PIN AS-DUMP BODY Original, OEM, Aftermarket20 pcs
Caterpillar 5U-7151COVER (FIRST TYPE MACHINES ONLY) Original, OEM, Aftermarket20 pcs
Caterpillar 142-0050BUSHING Original, OEM, Aftermarket20 pcs
Caterpillar 8T-4131NUT (M20X2.5-THD) Original, OEM, Aftermarket20 pcs
Caterpillar 8T-4123WASHER-PLATED (22X35X3.5-MM THK) Original, OEM, Aftermarket20 pcs
Caterpillar 125-3297BOLT (M20X2.5X260-MM) Original, OEM, Aftermarket20 pcs
Caterpillar 212-0138WASHER-SPECIAL (22X94X1.25-MM THK) Original, OEM, Aftermarket20 pcs
Caterpillar 212-0137SPACER Original, OEM, Aftermarket20 pcs
Caterpillar 212-0136PIN Original, OEM, Aftermarket10 pcs
Caterpillar 439-2648SEAL Original, OEM, Aftermarket20 pcs
Caterpillar 320B 6CR8T5878BOLT-PLT (M24 X 3.0 X 80) New; OEM, Aftermarket4 pcs
Caterpillar 320B 6CR8T4123WASHER-PLATED (22X35X3.5-MM THK) New; OEM, Aftermarket56 pcs
Caterpillar 320B 6CR7X2565BOLT (M20X2.5X100-MM) New; OEM, Aftermarket56 pcs
Caterpillar 320B 6CR1634143ROLLER GROUP-TRACK-SINGLE FLANGE (TRACK SINGLE FLANGE) New; OEM, Aftermarket14 pcs
Caterpillar 320B 6CR8E5600ROLLER GROUP-TRACK CARRIER (TRACK CARRIER) New; OEM, Aftermarket4 pcs
Caterpillar 8T4123WASHER-PLATED (22X35X3.5-MM THK) OEM, Aftermarket56 pcs
Caterpillar 7X2565BOLT (M20X2.5X100-MM) OEM, Aftermarket56 pcs
Caterpillar 6Y5323ROLLER GROUP-TRACK CARRIER OEM4 pcs
Caterpillar 1175046ROLLER GROUP-TRACK OEM, Aftermarket14 pcs
Caterpillar 9W3361NUT - TRACK (M20X1.5-6G THD) OEM, Aftermarket384 pcs
Caterpillar 6Y0846BOLT (TRACK M20X1.75X63mm) OEM, Aftermarket384 pcs
Caterpillar 6Y0853LINK AS-TRACK OEM, Aftermarket2 pcs